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CUSTOMER SAMPLE CODE: A2_ 60123004

SAMPLE TYPE: Wood pellets

CUSTOMER NAME AND ADRESS: TUV NORD Adriatic d.o.o., Bani 110 « 10010 Zagreb

gcel

CLIENT NAME: Luki¢ wood d.o.o0.
SAMPLE QUANTITY: 15 kg
SAMPLING DATE AND TIME: 14" April 2023
SAMPLE DELIVERED BY: TUV NORD Adriatic d.o.o.
DELIVERY DATE: 24th April 2023
TESTING PERIOD: 24™ 28™ April 2023
TEST RESULTS:
Rosults Retative | ENPIS® The standar;ll it;mits forothe ENplus®
No Dropery bme | Tetmeods . As | UM (%) ";‘I‘;’s’iy ENplus® | ENplus® | ENplus ®
Y | received Al A2 B
iametar: 6, 0 A2 :
L | Dimension"z | | HRNENIso | PAmetar: 6 A G180
. 17829:2015
(D) 9 Length: 16,1 2,6 A2 3,15<L<40
MoistureFif ., | HRNENISO
2 | w% | e 1000 . 72 83 A2 <100
HRN EN ISO
i ]
3. | AshFa (A) W% TRi5950,s 092 | 085 22 A2 <070 (d) | <120 (d) | <2,0 (d)
Mechanical
4. | durabiliy’"s | weo | HRNENISO | 98,2 24 A2 > 98,0 >975
17831-1:2016
(DU)
HRN EN ISO
o *Fy % _ 1) 2)
5. Fines "ol (F) w-% 188462016 0,05 3.3 A2 <L0Y <05
Net calorific HRN EN ISO
6 | vatue P KWhkg | “eieoorg | 510 4,68 0,2 A2 >4,6 (ar)
Bulk density s HRN EN ISO
T | e 8Dy kg/m bl : 640 22 A2 600 < BD < 750
Particle 5 HRN EN ISO
8 | density ey | ¥ | 188472016 - LAk | 4ys . i
Coarse fines
9. | GISmm<FP | w-% Iﬁ%ﬁlgéf’f ; 0,1 33 .
<5,6 mm) )
Nitrogen o HRN EN ISO
101 content® vy | ™7 | 160as2015 | 18 | 017 | 452 A2 <03(d) | <05(d) | <1,0(d)
Sulphur ., | HRNENISO |
U | Contentfr s) | 169942016 | 0016 | 0015 | 6407 A2 <0,04 (d)
Chlorine G HRN EN ISO
20 contentFrcny | " | 169942016 | 0004 | 0004 | 7355 A2 L) <0,03(d)
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Arsenic HRN EN ISO
B\ contentFr(as) | ™E¥E | 169682015 | O069 | 0064 | 257 A2 <109
Cadmium HRN EN ISO
11 content'™r cay | "X | 169682015 | %106 | 0099 | 725 = =054
Chromium HRN EN ISO
<
15. content™FGi(Cr) mg/kg 169682015 0,724 0,671 2,63 A2 <10 (d)
Copper HRN EN ISO
16. content™FiH(Cu) mg/kg 169682015 2,02 1,87 0,34 A2 <10 (d)
Lead HRN EN ISO
17. content G (Pb) mg/kg 169682015 0,260 0,241 0,64 A2 <10 (d)
Mercury HRN EN ISO
18- | contentFurrg) | ™ | 169682015 | <0005 | <0005 | 6,67 a2 =01(9
Nickel HRN EN ISO
19. content” ¥t (Ni) mg/kg 169682015 0,764 0,709 2,15 A2 <10 (d)
Zinc HRN EN ISO
20. content” T (Zn) mg/kg 169682015 <342 <3,42 1,70 A2 <100 (d)
Ash melting behaviour '@ -Characteristic temperatures (oxidation atmosphere) ENplus® quality class
" ENplus®
. Relative . ENplus ENplus ENplus
Units Test methods Results UM (%) quality Al A2 B
class
SST -
Shrinkage
21. starting 1140 0,1 -
temperature 'or
DT -
22. | Deformation _ 5 HRN EN ISO 1340 0,1 A2 >1200 >1100
temperature "ot 21404: 2020
HT -
23. | Hemisphere >1490 0,1 -
temperature o
FT - Flow
24. temperature 'O =130 0,1 .

NOTE: V at factory gate or when loading truck for deliveries to end-users (Part Load Delivery and Full Load Delivery)

? at factory gate, when filling pellet bags or sealed Big Bags.
o accredited methods within flexible scope according HRN EN ISO/IEC 17025:2017 standard
Measurement uncertainties are calculated, but not taken into account for determination of ENplus® quality class.

Statements of conformity with ENplus® quality classes are reported according to Binary Statement for Simple

Acceptance Rule (ILAC-G8:09/2019).
The test results refer only to the tested samples.
The test report or its parts cannot be reproduced, except in whole, with the approval of the Head of laboratory.

STATEMENT OF CONFORMITY:
All tested parameters meet ENplus® requirements for the A2 class.

THE END OF THE REPORT

Test report approved by:
Head of laboratory:
dr. sc. Marlja Trkmic, d1
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